





- Kidney disease not being recognised
- Multiple comorbidities
- Polypharmacy and complicated regime
- Change in volume of distribution V<sub>D</sub> of many hydrophilic drugs
- Receiving medication with inadequate (or conflicting) drug dosing guide
- May experience accumulation of metabolites (besides parent compound)

















••• How th	ey present
Lethargy	30%
Confusion	30-42%
Agitation	26%
Hallucination	26%
Myoclonus	30%
Dysarthria	16%
Seizures	3.3%
Adair JC, Gold M, Bond RE.	Acyclovir neurotoxicity: clinical experience and review of the literature. South Med J 1994;87:1227-1231.



Serum levels of acyclovir are unhelpful for monitoring risk of neurotoxicity

Often comes with a delay of 24-48 hours after the peak acyclovir dose

Acyclovir metabolite 9-

carboxymethoxymethylguanine (CMMG) more predictive of neuropsychiatric side effects













	Newer med	icat	ion	
Cefe	I Epime neurotoxicity is	diagno	sed with	n much more
	ay than ceftazidime ne	-		
ucit	Table 2. Characteristics of 54 Patients with Neuro		-	dime
	-		Ceftazidime-Treated Patients (n=12)	p Value
	Age, mean ± SD (yrs) M/F	61 ± 19 17/22	65 ± 13 7/5	0.57 0.51
	Serum creatinine, mean ± SD (mg/dl)	8.3 ± 5.1	6.5 ± 3.7	0.33
	Concurrent condition, no. (%) Received regular dialysis therapy Acute renal failure Transplant recipient (kidney, lung)	9 (21) 5 (12) 4 (10)	5 (42) 4 (33) 0	0.26 0.69 0.56
	Clinical features, no. (%) Seizures Confusion Myoclonus	6 (14) 39 (93) 12 (29)	$ \begin{array}{c} 1 (8) \\ 11 (91) \\ 6 (50) \end{array} $	1.00 1.00 0.18
	Electrophysiologic findings, no. (%) Encephalopathy Nonconvulsive status epilepticus Generalized acizures	21 (50) 15 (35) 6 (14)	2 (25) 6 (75) 0	0.17
	Length of drug therapy before symptom onset, median (interquartile range) days	5 (4-10)	6.5 (4-11)	0.36
	Time lag between symptom onset and diagnosis, median (interquartile range) days	5 (4-6)	3 (2-4)	0.005
	Duration of symptoms, median (interquartile range) days	8 (5-10)	4 (4-6)	0.014







- main mechanism of cephalosporin neurotoxicity involves a decrease in the release of GABA (main inhibitory neurotransmitter in central nervous system)
- inhibition of GABA receptors by betalactams leads to hyperexcitability of neurons and reduces the seizure threshold



••• Su	ipport S	ysten	n	
the comput		abling it	nce data transferred to to trigger an alert whe ected	
		Ciprofloxacin		
	Interaction: Dosage adjustment recomm	ended for CIPROFLO	XACIN when CrCl < 51 ml/min	
	CrCl (ml/min)	Reco	mmended Dose	
	< 51	250-500	mg every 12 hours	
	<30	250-500 m	g every 18-24 hours	
	CIPROFLOXACIN EXTEND	ED RELEASE TAE	BLETS Recommended Dose 500 mg every24 hours	
	Infection/Acute Uncomplicated Pyelonephritis			
			·	



• Target drugs for alert							
		acy Program's Target Di tions, and Potential Risl	rugs and Their Respective Creatinine Clearance Threshold 55 <sup>27-30</sup>				
Drug	Creatinine Clearance (ml/min)	Drug	Potential Risks if Drug Intervention Not Done				
Acyclovir	< 25	Adjust dosage	Seizures, somnolence, confusion				
Allopurinol	< 51	Adjust dosage	Hypersensitivity syndrome, xanthine stone formation				
Amantadine	< 51	Adjust dosage	Nausea, vomiting, slurred speech, hallucinations				
Ciprofloxacin	< 51	Adjust dosage	Acute renal failure, seizures				
Famciclovir	< 51	Adjust dosage	Seizures, somnolence, confusion				
Gabapentin	< 51	Adjust dosage	Drowsiness, lethargy, double vision, slurred speech				
Glyburide	< 51	Avoid use	Hypoglycemia				
Levofloxacin	< 51	Adjust dosage	Acute renal failure, seizures				
Metoclopramide	< 40	Adjust dosage	Drowsiness, extrapyramidal symptoms, seizures				
Nitrofurantoin	< 40	Avoid use	Peripheral neuropathy, vomiting, ineffective therapy				
Procainamide	< 51	Adjust dosage	Bradycardia, QT prolongation, torsade de pointes				
Spironolactone	< 10	Avoid use	Hyperkalemia				
Sulfasalazine	< 30	Adjust dosage	Drowsiness, dizziness, anorexia, nausea, vomiting				
Trimethoprim	< 30	Adjust dosage	Nausea, vomiting, confusion				
TMP-SMX	15 to < 30	Adjust dosage	Nausea, vomiting, hematuria, crystalluria				
TMP-SMX	< 15	Avoid use	Nausea, vomiting, hematuria, crystalluria				

••• To the List, We Add Tranexamic acid Clarithromycin Cefepime Tramadol Baclofen Low molecular weight heparin





	Stepwise	Approach
	chronic kidney diseas	ration in patients with acute and se—a clinical update from
	Kidney Disease: Impr	oving Global Outcomes (KDIGO)
	Kai-Uwe Eckardt <sup>6</sup> , Thomas Golper <sup>7</sup> , Darren	nur J. Atkinson Jr <sup>3</sup> , William M. Bennett <sup>4</sup> , Brian S. Decker <sup>5</sup> , 1 W. Grabe <sup>8</sup> , Bertram Kasiske <sup>9</sup> , Frieder Keller <sup>10</sup> , Jan T. Kielstein <sup>11</sup> , North A. Byckin <sup>14</sup> , Errors Schapfe <sup>12</sup> , Domenic A. Sica <sup>16</sup>
	Kai-Uwe Eckardt <sup>6</sup> , Thomas Golper <sup>7</sup> , Darrer Ravindra Mehta <sup>12</sup> , Bruce A. Mueller <sup>13</sup> , De Lesley A. Inker <sup>17</sup> , Jason G. Umans <sup>18</sup> and Stepwise approach to adjust drug dosage Obtain history and relevant demographic/clinica	n W. Grabe <sup>8</sup> , Bertram Kasiske <sup>9</sup> , Frieder Keller <sup>10</sup> , Jan T. Kielstein <sup>11</sup> , borah A. Pasko <sup>14</sup> , Franz Schaefer <sup>15</sup> , Domenic A. Sica <sup>16</sup> , Patrick Murray <sup>19</sup> <b>regimens for patients with CKD and AKI</b> Assess demographic information, past medical history including history of renal
	Kai-Üwe Eckardt <sup>6</sup> , Thomas Golper <sup>7</sup> , Darrei Ravindra Mehta <sup>12</sup> , Bruce A. Mueller <sup>13</sup> , De Lesley A. Inker <sup>17</sup> , Jason G. Umans <sup>18</sup> and Stepwise approach to adjust drug dosage	n W. Grabe <sup>8</sup> , Bertram Kasiske <sup>9</sup> , Frieder Keller <sup>10</sup> , Jan T. Kielstein <sup>11</sup> , borah A. Pasko <sup>14</sup> , Franz Schaefer <sup>15</sup> , Domenic A. Sica <sup>16</sup> , Patrick Murray <sup>19</sup> <b>regimens for patients with CKD and AKI</b>
Step 1 Step 2	Kai-Uwe Eckardt <sup>6</sup> , Thomas Golper <sup>7</sup> , Darrer Ravindra Mehta <sup>12</sup> , Bruce A. Mueller <sup>13</sup> , De Lesley A. Inker <sup>17</sup> , Jason G. Umans <sup>18</sup> and Stepwise approach to adjust drug dosage Obtain history and relevant demographic/clinica	<ul> <li>W. Grabe<sup>8</sup>, Bertram Kasiske<sup>9</sup>, Frieder Keller<sup>10</sup>, Jan T. Kielstein<sup>11</sup>, borah A. Pasko<sup>14</sup>, Franz Schaefer<sup>15</sup>, Domenic A. Sica<sup>16</sup>, Patrick Murray<sup>19</sup></li> <li>regimens for patients with CKD and AKI</li> <li>Assess demographic information, past medical history including history of renal disease, and current clinical and laboratory information, including DNA polymorphisms to ascertain drug therapy needs Use most appropriate tool to assess eGFR or CL<sub>er</sub> for the patient based on age, body size, ethnicity, and concomitant disease states</li> </ul>
Step 1 Step 2 Step 3	Kai-Uwe Eckardt <sup>6</sup> , Thomas Golper <sup>7</sup> , Darrei Ravindra Mehta <sup>12</sup> , Bruce A. Mueller <sup>13</sup> , De Lesley A. Inker <sup>17</sup> , Jason G. Umans <sup>18</sup> and Stepwise approach to adjust drug dosage Obtain history and relevant demographic/clinica information Estimate GFR Review current medications	<ul> <li>W. Grabe<sup>8</sup>, Bertram Kasiske<sup>9</sup>, Frieder Keller<sup>10</sup>, Jan T. Kielstein<sup>11</sup>, borah A. Pasko<sup>14</sup>, Franz Schaefer<sup>15</sup>, Domenic A. Sica<sup>16</sup>, Patrick Murray<sup>19</sup></li> <li>regimens for patients with CKD and AKI</li> <li>Assess demographic information, past medical history including history of renal disease, and current clinical and laboratory information, including DNA polymorphisms to ascertain drug therapy needs</li> <li>Use most appropriate tool to assess eGFR or CL<sub>c7</sub> for the patient based on age, body size, ethnicity, and concomitant disease states</li> <li>Identify drugs for which individualization of the treatment regimen will be necessary</li> </ul>
Table 3 Step 1 Step 2 Step 3 Step 4	Kai-Üwe Eckardt <sup>6</sup> , Thomas Golper <sup>7</sup> , Darrei Ravindra Mehta <sup>12</sup> , Bruce A. Mueller <sup>13</sup> , De Lesley A. Inker <sup>17</sup> , Jason G. Umans <sup>18</sup> and Stepwise approach to adjust drug dosage Obtain history and relevant demographic/clinica information Estimate GFR	<ul> <li>W. Grabe<sup>8</sup>, Bertram Kasiske<sup>9</sup>, Frieder Keller<sup>10</sup>, Jan T. Kielstein<sup>11</sup>, borah A. Pasko<sup>14</sup>, Franz Schaefer<sup>15</sup>, Domenic A. Sica<sup>16</sup>, Patrick Murray<sup>19</sup></li> <li>regimens for patients with CKD and AKI</li> <li>Assess demographic information, past medical history including history of renal disease, and current clinical and laboratory information, including DNA polymorphisms to ascertain drug therapy needs</li> <li>Use most appropriate tool to assess eGFR or CL<sub>er</sub> for the patient based on age, body size, ethnicity, and concomitant disease states</li> <li>Identify drugs for which individualization of the treatment regimen will be necessary Determine treatment goals (see text); calculate dosage regimen based on pharmacokinetic characteristics of the drug and the patient's volume status and</li> </ul>
Step 1 Step 2 Step 3	Kai-Uwe Eckardt <sup>6</sup> , Thomas Golper <sup>7</sup> , Darrei Ravindra Mehta <sup>12</sup> , Bruce A. Mueller <sup>13</sup> , De Lesley A. Inker <sup>17</sup> , Jason G. Umans <sup>18</sup> and Stepwise approach to adjust drug dosage Obtain history and relevant demographic/clinica information Estimate GFR Review current medications	<ul> <li>W. Grabe<sup>8</sup>, Bertram Kasiske<sup>9</sup>, Frieder Keller<sup>10</sup>, Jan T. Kielstein<sup>11</sup>, borah A. Pasko<sup>14</sup>, Franz Schaefer<sup>15</sup>, Domenic A. Sica<sup>16</sup>, Patrick Murray<sup>19</sup></li> <li>regimens for patients with CKD and AKI</li> <li>Assess demographic information, past medical history including history of renal disease, and current clinical and laboratory information, including DNA polymorphisms to ascertain drug therapy needs</li> <li>Use most appropriate tool to assess eGFR or Cl<sub>er</sub> for the patient based on age, body size, ethnicity, and concomitant disease states Identify drugs for which individualization of the treatment regimen will be necessary Determine treatment goals (see text); calculate dosage regimen based on</li> </ul>













































Calcium carbonate one tablet daily Alfacalcidol 1 microgram daily Frusemide 250 mg daily Ferrous sulphate 300 mg daily Prazosin 0.5 mg nocte















ABLE 1. Clini tient thor untry	1	enal Failure Patien	ts With Methotrexate-Ir	nduced Pancytope	nia		
thor		2					
			3	5	6	7	
	Ellman et al <sup>6</sup>	Eliman et al <sup>4</sup>	Nakamura et al <sup>5</sup>	Chatham et al <sup>9</sup>	Chatham et al <sup>9</sup>	Chatham et al9	
	USA	USA	Japan	USA	USA	USA	
je	52	47	57	49	52 Male	61 Female	
κ	Female	Female	Male	Male	1-111-1	HD	
derlying discase(s)	Rheumatoid arthritis	Systemic sclerosis, polymyositis	Rheumatoid arthritis	Myositis	Myositis	Psoriasis with skin rash and arthropathy	
ncomitant nedications of relevance	Prednisone	Prednisone	NSAIDs	Prednisone	Folic acid	Nil	
thotrexate fosage (mg)	2.5 mg single dose	2.5 mg single dose	5 mg single dose	Two weekly doses	5 mg/wk	<li>7.5 mg total dose (2.5 mg first week, 5 mg second week)</li>	
nical nanifestations post-MTX	Fever, stomatitis, pharyngitis, rash	Fever, pneumonitis	Fever, stomatitis, fatigue, sepsis, jaundice	Fever, pharyngitis, oral mucositis	Sepsis, pneumonia	Sore throat, fever, sepsis, hypotension	
um MTX level	0.13	N/A	0.03	N/A	N/A	N/A	
nagement of MTX	Folinic acid, antibiotics	Antibiotics, hemodialysis	Antibiotics, transfusion of	Antibiotics, folinic acid	Antibiotics	Intubation, erythropoietin	
thotrexate oxicity	Charcoal emoperfusion		RBC and platelets, granulocyte colony stimulating factor, plasmapheresis	_	_	Granulocyte colony- stimulating factor, platelet transfusion	
	liscase(s) neomitant nedications of elevance thotrexate losage (mg) nical nanifestations ost-MTX am MTX level mol/L nagement of dTX hotrexate	Serlying         Rheumatoid arthritis           iscusc(s)         arthritis           neomitant         Prednisone           relevance         2.5 mg single           horexute         2.5 mg single           dose         dose           namifestations         rever, stomatitis, pharyngitis, ost-MTX           am MTX level         0.13 mod/L           aggement of ATX         Folinic acid, antibiotics	Service         Rheumatoid         Systemic selerosits, polymyositis           iscase(c)         anthritis         polymyositis           iscase(c)         anthritis         Prednisone           elevance         2.5 mg single         2.5 mg single dose           iscal         dose         2.5 mg single dose           soage (mg)         dose         Pever, pneumonitis           amifestations         rever, stomatitis, pharyngitis, ost-MTX         Pever, pneumonitis           am MTX level         0.13         N/A           ATX         Folinic acid, antibiotics         Antibiotics, berodialysis           ATX         Charcoal         —	Services         Rheumatoid polymyositis         Systemic selerosis, polymyositis         Rheumatoid arthritig polymyositis           neordications of elevance         Prednisone         Prednisone         NSAIDs           hotrextate         2.5 mg single dose         5 mg single dose         6 mg single dose           soage (mg)         dose         5 mg single dose         5 mg single dose           namifestations         Fever, stomatitis, pharyngitis, rash         Fever, pneumonitis         Fever, stomatitis, fatigue, sepsis, jaundice           am MTX level         0.13         N/A         0.03           nTX         Folinic acid, antibiotics         hermodialysis         Antibiotics, transfusion of stimulating factor, stimulating factor, stimulating factor,	Brownstoid isease(s)         Rheumatoid arthritis         Systemic sclerosis, polynyositis         Rheumatoid arthritis         Myositis           isease(s)         Prednisone         Prednisone         Prednisone         NSAIDs         Prednisone           isease(s)         Prednisone         Prednisone         NSAIDs         Prednisone           isease(s)         2.5 mg single dose         2.5 mg single dose         5 mg single dose         Two weekly doses           stease         dose         Fever, stomatitis, pharyngitis, rash         Fever, pneumonitis         Fever, stomatitis, sepsis, jaundice         Fever, pharyngitis, oral mucosifis           am MTX level         0.13         N/A         0.03         N/A           Armol/L antibiotics         Folinic acid, antibiotics, bernodialysis         Antibiotics, transfusion of acid         Antibiotics, transfusion of acid         Antibiotics, transfusion of acid           vicity         Charconl	Arbitistics         Rheumatoid polymyusitis         Systemic sclerosis, polymyusitis         Rheumatoid polymyusitis         Myositis         Myositis	

TABLE 1. (Cor						ure
8	ntinued) 9	10	11	12	13	14
8 Boulanger et al <sup>6</sup>	9 Basile et al <sup>7</sup>	Yang et al <sup>8</sup>	Hanna et al, 2006	Diskin et al <sup>11</sup>	Boey et al <sup>12</sup>	Our case
Boulanger et al <sup>o</sup> France	Basile et al' Italy	Yang et al <sup>o</sup> Taiwan	USA	USA	Boey et al	Hong Kong
60	74	55	Young	60	66	56
Female	Female	Female	Female	Male	Male	Male
HD	HD	HD	HD	CAPD	HD	HD
Rheumatoid arthritis	Rheumatoid arthritis	Rheumatoid arthritis	Ectopic pregnancy	Arthritis	Psoriatic arthropathy	Psoriatic arthropathy
Steroids	Steroids	Prednisolone, celecoxib, sulfasalazine, folic acid	Nil	Nil	Folic acid	Mefenamic acid
5 mg/wk for 2 wk	5 mg/wk for 2 wk	7.5 mg/wk for 12 wk	50 mg/m <sup>2</sup>	10 mg/wk for 2 wk	5 mg/wk for 2 wk	2.5 mg single dose
Stomatitis, diarrhea	Fever, stomatitis	Fever, stomatitis, fatigue, rash, bruising, carbuncles	Multiorgan failure	Nausea, hematemesis, odynophagia	Toxic erythroderma, oral mucositis, buccal ulceration, hepatomegaly, esophageal candidiasis	Fever, jaundice
N/A	N/A	N/A	0.11	0.53 down to 0.17 after treatment	0.03	0.06
Calcium folinic acid	Antibiotics, transfusion of	Antibiotics, antifungal	Folinic acid, antibiotics	Antibiotics, folinic acid	Folinic acid, hemodialysis	Antibiotics, hemodialysis
Hemodialysis with high-flux membrane without charcoal column	RBC and platelets, rHuEPO, standard bicarbonate hemodialysis, folinic acid	Therapy, transfusion of RBC and platelets, folic acid	Granulocyte colony stimulating factor	Rescue, recombinant human granulocyte colony stimulating factor, peritoneal dialysis, hemodialysis	Fluconazole, nystatin, granulocyte colony-stimulating factor, platelet and red blood cells transfusion, antibiotics	_
WBC: 1.3	WBC: 1.7	WBC: 0.63	WBC: 0.4	WBC: 0.3	Neutrophil: 0.07	WBC: 0.06
Recovery	Recovery	Recovery	Death	Death	Recovery	Death
			Yes		_	Yes


























• Most typical peritoneal dialysis prescriptions designed to achieve a urea clearance of around 10 ml/min

• Most drugs are larger than urea (and their clearance is even less)

Drug clearance will likely be in the range of 5 to 7.5 ml/min





A 39-year-old man with ESRD Previous right nephrectomy for Wilm's tumor, non-recovery of renal function after Stevens-Johnson syndrome Cadaveric renal transplant in 2006

Follow up Tuen Mun Hospital













Changed to cyclosporine before proceeding to wide local resection surgery (when nephrologist was consulted pre-operatively)
Others include hydrocortisone cover (and then prednisolone postoperatively)
Trough cyclosporine level 70 µg/L (suggested therapeutic range 70-100 µg/L)























## ••• Clinical Pearls

Extra caution in patients with polypharmacy (again, typical example being patients with kidney disease)

Knowledge gap in (unpredictable) drug dosing in patients on dialysis